



中国认可  
国际互认  
检测  
TESTING  
CNAS L1701

No.: G17-WT6430E

## National Center of Supervision and Inspection for Ceramic Sanitary and Plumbing Fixture Test Report

Form No.: QR-CX049-01A/Ed.10.0

Page 1 of 2

Product Name, Model and Dimension Trademark/Grade	Q-stone Glazed Porcelain Tile 600mm×600mm×9.8mm DAMIA/Premium Grade	Production Date, Production Batch	—/—
		Sample Number	—
Client	FOSHAN DAMIA CERAMICS CO.,LTD.	Test Classification	Entrusted Test
Client Address	Room 1201, Building T10, Smart City, 1 <sup>st</sup> Jihua Road 28#, Chancheng District, Foshan City, China	Sample Quantity / Method of Sample Receipt	12 PCS / Provided by client
Manufacturer (As the Applicant Claimed)	FOSHAN DAMIA CERAMICS CO.,LTD.	Receival Date	2017-08-09
Manufacturer Address (As the Applicant Claimed)	—	Sample Receiver	Li Dongping
Sample's State and Characteristic	PIECES	Test Date	2017-08-10 2017-09-05
Test Basis	<i>GB/T4100-2015 (Annex G) Ceramic Tiles Annex G Dry-pressed ceramic tiles with Low water absorption <math>E \leq 0.5\%</math> Group BIa; DIN 51130:2014 Testing of floor coverings - Determination of the anti-slip property - Workrooms and fields of activities with slip danger - walking method-Ramp test</i>		
Test  Result	Except the test items No.13 is not verdict, the test results comply with the requirement of the standard GB/T 4100-2015 Annex G.  Any copy of test report is invalid without official test seal		
Remarks	The test report is only responsible for the sample.		

Approved by: 王卓妮

Checked by: 吴伟强

Tested by: 陈伟强

